
 

 

 

 

 

 

 

Covering Letter 

 

 

 

 

 

 

 

 

 



I$LLAPPANI{A AuI|ADE JAWAHAR SHETKARI SAHAI$RI SAKHAR KARKHANA LTD,,
Hupari-Yalgud 416 203, Tal.: Hatkanangale, Dist.: Kolhapur (Maharashtra)

Phone (0230) 2450402to06 E-mail :kprjsssk@gmail.com Website:www.jawaharsugar.com

Ref. No. MFG/ ETP tgEq 1 t2024

To,
The Regional Officer,
MoEFCC; Western Region (WCZ),

Ground FIoor, East Wing,
New Secretariat Building,
Civil Lines, NagPur - 440A01.

Sub: Submission of Six Monthly Environment Compliance report

for period April 2024 to September 2024 w'r.t Sugar Unit of
capacity 16,000 TCD Kallappanna Awade Jawahar
Shetkari Sahakari Sakhar Karkhana Ltd., Hupari-Yalgud,
Tal.:Hatkanangale, Dist.: Kolhapur, Maharashtra State.
[...]
& upwind direction (Talandage village) on 03.02.2024 as per CPCB & SPCB norms. Monitoring reports are enclosed at 
Annexure – XII.                                                                                                                                                                                                                                           
3. Workzone Air quality Emission monitoring has been done in crushing season of 2023-24( from December 2023 - March 
2024) at locations viz. Pan Section & sugar house 

5 Condition No. V
The overall noise levels in and around the plant area shall be kept well within the 
standards by providing noise control measures including acoustic hoods, silencers, 
enclosures etc. on all sources of noise generation. The ambient noise levels shall 
conform to the standards prescribed under Environment (Protection) Act, 1986 
Rules, 1989 viz. 75 dBA (day time) and 70 dBA (night time).

Acoustic hoods are provided to noise-generating equipment. Also, PPEs are provided to workers working in noisy areas. 
Overall noise levels in and around the plant area are maintained within the standards prescribed under the Environment 
(Protection) Act, 1986, 1989 Rules. Monitoring reports are enclosed at Annexure - XIII.

6 Condition No. VI
The Company shall harvest rainwater from the roof tops of the buildings and storm 
water drains to recharge the ground water and use the same water for the process 
activities of the project to conserve fresh water.

Rainwater harvesting is implemented on-site. The rainwater from Rooftops, Paved surfaces, and Unpaved surfaces are 
collected in a tank and the harvested rainwater is used for gardening. 

7 Condition No. VII
Training shall be imparted to all employees on safety and health aspects of chemicals 
handling. Pre-employment and routine periodical medical examinations for all 
employees shall be undertaken on regular 
basis. Training to all employees on handing of chemicals shall be imparted. 

Training sessions/workshops for employees on safety and health aspects are organized regularly.Also, medical 
examination is arranged for all employees once in a year. Onsite record of the  same is maintained. Latest health checkup 
report dated 09.09.2024  to 08.09.2025  is attached at Annexure -XIV. 

8 Condition No. VIII
The company shall undertake all relevant measures for improving the socio-
economic conditions of the surrounding area. The activities shall be undertaken by 
involving local village and administration.

Industry has allocated Rs. 500 Lakhs funds towards Corporate Environmental Responsibility (CER) activities Corporate 
Environmental Responsibility is being implemented in phase-wise manner. CER attached at  Annexure-VII.

9 Condition No. IX
 The company shall undertake eco developmental measures including community 

welfare measures in the project area for the overall improvement of the 
environment.

Industry has allocated Rs. 500 Lakhs funds towards Corporate Environmental Responsibility (CER) activities Corporate 
Environmental Responsibility is being implemented in phase-wise manner. CER attached at  Annexure -VII.

10 Condition No. X
The company shall earmark sufficient funds towards capital cost and recurring cost 
per annum to implement the conditions stipulated by the Ministry of Environment, 
Forest and Climate Change as well as the State Government along with the 
implementation schedule for all the conditions stipulated herein. The funds so 
earmarked for environment management/ pollution control measures shall not be 
diverted for any other purpose.

Compliance strictly followed. The company is complying with all the environmental protection measures and safeguards 
and implemented all the recommendations made in EIA/EMP Details are enclosed at Annexure- VII.

11 Condition No. XI 
A copy of the clearance letter shall be sent by the project proponent to concerned 
Panchayat, ZillaParishad / Municipal Corporation, Urban local Body and the local 
NGO, if any, from whom suggestions/ representations, if any, were received while 
processing the proposal.

Copy of Environment Clearance Letter was submitted to Grampanchyat – Mouje Rendal & Grampanchyat – Mouje 
Yalgud Taluka – Hatkalangale, Kolhapur on 05.12.2020. Also industry submitted granted EC to Hupari Nagar parishad & 
Chief Executive officer Kolhapur on 05.12.2020.The Acknowledgement copies of same are enclosed at Annexure - XV.



12 Condition No. XII 
The project proponent shall also submit six monthly reports on the status of 
compliance of the stipulated Environmental Clearance conditions including results of 

 monitored data (both in hard copies as well as by e mail) to the respecƟve Regional 
Office of MoEF&CC, the respective Zonal Office of CPCB and SPCB. A copy of 
Environmental Clearance and six monthly compliance status report shall be posted 
on the website of the company.

The industry regularly submits Six Monthly Compliance Report. Latest six-monthly compliance report was submitted for 
period October 2023 to March 2024 on 10.05.2024. An email copy of the Acknowledgement is enclosed at Annexure - 
XVI The same report is uploaded on company’s website http:/www.jawaharsugar.com.

13 Condition No. XIII 
The environmental statement for each financial year ending 31st March in Form-V as 
is mandated shall be submitted to the concerned State Pollution Control Board as 
prescribed under the Environment (Protection) Rules, 1986, as amended 
subsequently, shall also be put on the website of the company along with the status 
of compliance of environmental clearance conditions and shall also be sent to the 
respective Regional Offices of MoEF&CC by e-mail.

The environmental statement for each financial year ending 31st March in Form-V is submitted to the State Pollution 
Control Board as prescribed under the Environment (Protection) Rules 1986, and amended subsequently. The 
environmental statement of year 2024  dated on 11.07.2024 is enclosed at Annexure - XVII.

14 Condition No. XIV
The project proponent shall inform the public that the project has been accorded 
environmental clearance by the Ministry and copies of the clearance letter are 
available with the SPCB/Committee and may also be seen at Website of the Ministry 
at http://moef.nic.in. This shall be advertised within seven days from the date of 
issue of the clearance letter, at least in two local newspapers that are widely 
circulated in the region of which one shall be in the vernacular language of the 
locality concerned and a copy of the same shall be forwarded to the concerned 
Regional Office of the Ministry.

On 05.12.2020, the industry published newspaper advertisements in two local newspapers i.e. Marathi newspaper 
(Tarun Bharat) and English newspaper (The Time of India) which are widely circulated in the area. The advertisement 
copy is attached at Annexure -XVIII.

15 Condition No. XV
The project authorities shall inform the Regional Office as well as the Ministry, the 
date of financial closure and final approval of the project by the concerned 
authorities and the date of start of the project.

The date of financial closure in connection with the Industrial Project is 31stMarch.

16 Condition No. XVI
This Environmental clearance is granted subject to final outcome of Hon’ble Supreme 
court of India, Hon’ble High Court, Hon’ble NGT and any other Court of Law, if any, 
as may be applicable to this project.

Noted



 

 

 

 

 

 

 

 

 

Annexures mentioned in EC  

 

 

 

 



No Parameter Inlet Outlet

1 pH 5-6 7-8

2 COD 2000-2500 < 250

3 BOD 1000-1500 <100

4 TDS 1800-2200 <2100

5 SS 250-300 <100

All parameters except pH are in mg/lit.

Sugar Factory ETP

Bar Screen

10 x 3 x 2.5 M

O & G Separator

(16 x 6 x 2.75 M)

Settling Tank

9.2 x 9.2 x 3 M

Equalization Tank

17.5 x 11.5 x 3 M

Anaerobic 

Digester –I

UASBR

11 M Ø x 

7.5 SWD

Anaerobic 

Digester –II

UASBR

18 M Ø x 9.5 

SWD

Degasifier Tank

(6.5 x 7 x 4 M)

Sludge 

Separator

(8.5 x 7 x 4M)

Pre-aeration 

Tank

(6.5 x 7 x 4M)

Diffused Aerator - I 

(23 x 11.5 x 4M)

Diffused Aerator - II 

(23 x 12 x 4M)

Sec. 

Clarifier -I

(10 Ø x3M 

SWD)

Sec. 

Clarifier -II

(14 M Ø x 

3.5 M SWD)

Effluent 

1430 M3/D

Storage Tank

(5.2 x 3 x 3 M)

Treated Water 

Sump – 2 Nos.

(10 x 4 x 2.5M)

Greenbelt of 

Industry 

Sludge Drying Beds (4 Nos.)

(12 x 10 M)

PSF ACF ACF

PSF ACF ACF

Equinox
Typewritten text
Annexure- I



Floating Aerator

Sludge Separator Tank Diffused Aeration Tank
2

Oil Skimmer Unit 

Photographs of Sugar Factory ETP



Secondary Clarifier

Treated Water Outlet Tank

Sludge Drying Bed

Sugar Factory ETP

New Equalization Tank



OCMS (Sensor)

Flow Meter on Treated Effluent Pipe 
OCMS (Analyzer)

4

Photographs of Sugar Factory ETP

Sand & Activated Carbon Filters



Sewage Treatment Plant 

No Parameter Unit Inlet Outlet

1 pH --- 6.0 – 8.5 6.0 – 8.5

2 COD mg/lit 400 – 500 < 50

3 BOD mg/lit 250 – 300 < 10 

4 TSS mg/lit 150 - 250 < 30

5 O & G mg/lit 20 - 30 < 10

� Expeditious treatment; easy maintenance

� Energy-saving

� Most updated automated manufacturing technology

� Stable high-quality FRP material

Inlet

150  M3/Day Equalization 

Tank

(4 X 4 X 2 M)

Sedimentation & 

Separation 

Chamber 

(2 M3)

To Reuse

O & G 

Chamber

(2 X 1.5 X 1 M) 

Moving Bed 

Chamber 

(2.5 M3)

Sedimentation 

Chamber 

(1.3 M3)

Disinfection 

Chamber 

(0.06 M3)

Anaerobic Contact 

Media Chamber

(2.7 M3)

Bar Screen 

Chamber

(2 X 1.5 X 1 M) 

Treated Water Tank

(3 X 3 X 2 M3)

Recirculation Line

Pump



6

Johkasou STP Treatment Process

Unit MOC Process Description 

Separation & Sedimentation Chamber FRP Suspended Solids (SS) are separated.

Anaerobic Chamber FRP
Organic matters are anaerobically 

decomposed. 

Moving Bed Chamber FRP BOD content reduced by continuous aeration.

Sedimentation Chamber FRP
SS are settled and clear treated water is 

obtained.

Disinfection Chamber FRP
Treated Water is disinfected by Disinfection 

agent.

Sludge Re-circulation Arrangement -

Sludge from 2nd Sedimentation Chamber is 

recirculated to the 1st Sedimentation 

Chamber.

• Technology approved by 

National Jal Jeevan 

Mission.

• Technology Approved by 

CII (Confederation of 

Indian Industry)

• No COVID-19 Trace 

observed in outlet water

Technological Frame Work



Photographs of STP







































I

---s*31\^ffi
*&&,IKk
TH*SgEilXTZil}

. F<k:.1€
F6r{Iq Yntr{

q-cnitr(Tfrqr.r

c-6Rrq Tlunlqlt fT6rff

si-crq{ crdrrt furni (fiR), Ei€rW
ftrq{ r{+a, HTrtsr$ qr* ftktrT{ fq-n- vqqooE

$ *FF eekidkopn@gnrail.conr

Bqtrm, "rft-?E(xstq
frds: olEt-?q\xui\

rarTiarqr erfarct-*-q

qT. $rffiTisr?l-fr,
s.-c.mrq'pun ql-qrg qql6{ {ffi
wmTfrqrqEsT-{snrfufuts
gqft ?rdr'[s nT.flirs-uirrd fq.*t'aaW- YIQRo?

&qq,

r

j
I

g+tr q,)yrT-s-{ qfrqrs' s', frqE o o t/(rg I?/? " " 
qlfu-qttlbffiiq; ( {/o Q/l o o Q

1 )ynq-{ qfr qflfi 5. qlqq- Q o { \/(e, ffi-x o 
" / ? . t I ;k*1q-5q11 fq<to I \/ I ? / R o I \

i) flrs{FTUtq s. qqq-?oq\/(Il-fi ezlRot\)f$qg-dry) fr. tll'x/R'tq
y) rr6-Rrq q-f,€q* frqq-{ yiRrflnT zrii qTqTT w.6'. qqfrq7 ?olR/ a}.q.v. ery

?oR?/ lqi ffiis' Qo/oQ/QoQQ

L\) {q erflr?idT gri qii {qtftd wq{ t o{..ni/t 3 Q/l o trgA.{n-\e/ \ q c c k, rr/q, t/l' ls
q)qEru-E qns{ 

-qil-+iqqT 
fu*r-'r, qrTnrfilrtq m'.frfooil - R o l 3/( i Q\/? o q q)fr.q. (qi)

ftqiq; "1/11/?o?t
\e) Brq-drrdqr.ffi, fuBf,/3a1q tfiiq; o\/oJ/ioQl

c)qrsTqtiilqr+q;r ql.fi'. slqrh (girO /e-{Ir-t Iffieqfl xv1o7fqqis oY/Y/RoIY

3qtqf, frEqifu-d !-mirfr sq.rrFrTrrun 3tT-qrts qqE{ sn-sIi qil'sT-it mq{ q;-T{qrql

kFrts E-ffi q-dTs m.erdsuirrd fusi-€q{ q GTIs.@l$rs}q {tlrlrn !q@ Et{rlrlT T*-qt-f,

q-aqs C.q. dqr-qrdsq' qi'ffrqqtfirqr& o.q?o (frqff e 3itriFm qqtqiTqrdl o.oYzo-q(T'Erfr

er$ q.r o.tQco ffiee-{ qlrit e{Rq{oT q-{i GTrt.

qffi;6.1e wq-+ silquT ad@T ffi&1qEeR Td =i-{r Mii--q-{ qlufr o{Rqiq q{qrql

3trf, 6r'5frq qt-qjfilswtfiTp1$; q;r Roly-Rotro (fr.o1/o\/Qoly qr{q k.ar/ov/loio) 4T

e-o eqffifrT qjofr aTRqrrT 6iRrTq'r 1-f,{flul qrf,tiT qdlql 3TFH ir({ q5{ swtd tf, 3lTi.

q) q-6]"-{y qTrqflqrfril ffiqq-{ qiuft qrquerq-a aa1ddt tflifr--d E}flt {iNFr Fruiq q w rr{i
qrcrqTdiia ffi 3ilqqqm{ EitffifiTw {T-6f,tiT qrq} fqqr +q qrff.

R) *-{ffiqTi Tf,ql-s+T s-tr qlT{nd sq{}ffi SEflrq qfl$frf, {rd 3|& q {kfi EiEm+lw

{Tail-f, n-tq rqi+ qTi)qfogd qm{ drt qEcTi ent.

c:v{AJEsHwARt cuoRpADE\RRrcArroN DEpARrr\,rENr\oD NoRrH\qTTGTq\q e{ i6-{rrqrqNq a{ 4TrfiTqT ffi "'tl,cr

wTr-? / 1o?u

HP
Typewritten text
Annexure- II



?)

Y)

riE{ lTofr a{rtzn re&r qruft eiqr qT+s1q eTftr+. stQ-fl er qRqrunaT q'qmrfl d"tT{r qdrqq

qn'ft qt,q{ q-f,imT dqTqqrqT ilt

eT1gq{[' {i€}g q-6 eqt-fifudT q-$ s-{u?Trf, n-qr lTlrft stcilrqT \oo vo qd-d qTffi-s. lTult

sriirT(r eil'Erttrqrfrffu.qoon t tr_l z qrufrqiqnqkar 3r{iqE{rq'i 1.\o Ta(t
enloT q,q\2, teiT ql,K effi{Tfi' ?. o qc ({ frrtq{-#d qTqi iiq qTqi.

{qg s'.\e orq-d +-affi-d ord-iqT q-d edqT e{Flq Ilfl sq{ql q-{ra{FTT 6t E:I loQY-Q'cQo

(fr. o t/o q/R o Q x qrqq k. Q o/o v/Q o Q o ) qfuar q-$ sdt-d +d 3{It.

Sqo' {qtqrr+ntq-d
sl-i6rq{qridqTtfr qP11r6q1

+leq{.

Tfl: {6Fqfi qflr"ifiT doft q, $rTrlT qedqt gqfrqrr, ftdliqi-{T qrffi e gcT-f, q-Fffi

-je,rffikffi{ftI

\)

'N

ft

j

l.t



Photographs of Health Care Facility

Equinox
Typewritten text
Annexure- III



























Photographs of firefighting arrangements 

Equinox
Typewritten text
Annexure- IV



Photographs of Mock Drill





2

Photographs of Mock Drills















BATCH TYP. CENTRIFUGAL MACHINE

GRADER

B
E

L
T

 C
O

N
.

C
H

O
P

P
E

R
 

L
E

V
E

L
E

R

 F
IB

R
IZ

E
R

TURBO ALTERNATOR SET.

C
R

A
N

E
 

BELT 

BELT CONVEYOR NO.2 

B
A

G
A

S
S

E
 E

L
E

V
A

T
O

R
 N

O
 -

 1
 

B
A

G
A

S
S

E
 E

L
E

V
A

T
O

R

N
O

.2

H
P

 S
T

E
A

M
 H

E
A

D
E

R

BOILER 90 TON/Hr.

BOILER 75 TON/Hr.

BOILER HOUSE

C
O

L
D

 W
A

T
E

R
 C

H
A

N
N

E
L

C
O

L
D

 W
A

T
E

R
 C

H
A

N
N

E
L

H
O

T
 W

A
T

E
R

 C
H

A
N

N
E

L

H
O

T
 W

A
T

E
R

 C
H

A
N

N
E

L

CENTRIFUGAL MACHINE

C.J.H.

HOPPER

INJUNCTION 

HOPPER

H
O

P
P

E
R

HT PANEL 

M
U

D
 M

IX
E

R

WATER 

+19000.

H
O

P
P

E
R

 3

HOPPER

1
2
 M

.

HOPPER

H
O

P
P

E
R

COLD WATER CHANNEL

12 M.
HOPPER 2

PUG MILL NEW

9 M.

HOPPER 1

TRANSFORMER  

BOILER 20 TON/Hr.

 TR

 M.W.S.

S1' GRADE BELT CONVEYOR - 27500 LG.

S2' GRADE BELT CONVEYOR - 45000 LG.

`M' GRADE BELT CONVEYOR - 38400 LG.

CONVEYOR

C
U

T
T

E
R

S
H

R
E

D
D

E
R

F.TABLE NO.4 F.TABLE NO.3 F.TABLE NO.2 F.TABLE NO.1

 CANE CARRIER  

CANE

UNLOADER

CAP:   7.5 TON.

A1

F.TABLE NO.2 F.TABLE NO.1

01 02

ENGG.

OFFICE

9770 X

14500

D

K
IC

K
E

R

L
E

V
E

L
E

R

MILL NO - 1 MILL NO - 2 MILL NO -3
MILL NO -4

GEAR BOX GEAR BOX GEAR BOX GEAR BOX GEAR BOX

MILL NO - 5

06 07 08 09 10 11 12 13 14050403

16

17

 CONDENSATE

TANK

 CHIMNEY

 75 ht.

FEED WATER

STORAGE TANK

DEAERATOR

 TANK

FEED WATER

STORAGE TANK

12 MW.

TURBINE
12 MW.

TURBINE

18 19 20 21 22

CLARIFIER

36'

CLARIFIER

30'

23 24 25 26 27 28 29 30 31

32 33

34 35 36

WORK SHOP

A

B

C

D

E

VERTICAL

CRYST.

CAP:500MT

VERTICAL

CRYST.

250MT.

SEMI-KESTNER

5500M

CONDENSATE

CIGAR

PENEL

LATHE M/C
1500 X 7000

TRANSFORMER

 D,C. DRIVE PANEL

 D,C. DRIVE PANEL

 D,C. DRIVE PANEL

D.M.WATER

STORAGE TANK

P
A

N
E

L
 

GROUND FLOOR  PLAN - A
SCALE- 1 : 200

TRANSFORMER

BALE PRESS

MILL

NO - 1

GEAR BOX

MOTOR

MILL

NO - 3

GEAR BOX

MOTOR

GEAR BOX

MOTOR

D

D

D

D

CABIN

CABIN

CABIN

PANTRY

 K
IC

K
E

R

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

TRANSFORMER

R.S.

W W

W

R.S.

MOTOR
MOTOR

MOTOR MOTOR
MOTOR

DN 

OPEN 

UP UP

15000 15000 15000

CANE

UNLOADER

CAP: 5.0 M.TON.

D D

W
R.S.

PANEL 

B - 1 

D

E.S.P.

F.D.FAN 

I.D.FAN 

 CHIMNEY

Ht.72m

PANEL PANEL PANEL PANEL PANEL

BALLOON

P
E

N
E

L

D

D

LAB

D

D

D

P
E

N
E

L

P
E

N
E